1/17/2020 10:58 AM

P:\101.Engineering\Crestline SD\11652 — Huston Creek Dewatering Bldg\06.CAD\11652 SHO1 G-1

Crestline Sanitation District

CONSTRUCTION PLANS FOR

HUSTON CREEK WWTP PRIMARY CLARIFIER AND
DEWATERING BUILDING IMPROVEMENTS

RANCHD LAS
FLORES

SLIVERWOOD LAKE
STATE RECREATION
= AREA

PROJECT

LOCATION

CEDARPINES
ARK

P
SAN BERNARDING NATIONAL FOREST

ARROWHEAD
HIGHLANDS

STRAWBERRY DALEY

VICINITY MAP

NOT TO SCALE

CALL TOLL FREE
1-800-227-2600

TWO CONTACT INFORMATION
L o o e e o0 PROGRES 87
SOUTHERN CALIFORNIA EDISON (SCE) RACHAEL GATES 909) 336-4220 NOT FOR CONSTRUCT|ON
Underground Service Alert
of Seuthern California —
FROCRESS: 60% SUBMITTAL

DECLARATION OF RESPONSIBLE CHARGE

| HEREBY DECLARE THAT | AM THE ENGINEER OF WORK FOR THIS PROJECT,
THAT | HAVE EXERCISED RESPONSIBLE CHARGE OVER THE DESIGN OF THE
PROJECT AS DEFINED IN SECTION 6703 CF THE BUSINESS AND PROFESSIONS
CODE AND THAT THE DESIGN IS CONSISTENT WITH CURRENT STANDARDS.

| UNDERSTAND THAT THE CHECK OF PROJECT DRAWINGS AND SPECIFICATIONS
BY THE CRESTLINE SANITATION DISTRICT IS CONFINED TO REVIEW ONLY AND
DOES NOT RELIEVE ME, AS ENGINEER OF WORK, OF MY RESPONSIBILITIES FOR
PROJECT DESIGN.

DUDEK 605 THIRD ST ENCINITAS, CA. 92024

PROJECT ‘

LOCATION

)

DISTRICT

PHILLP J. GIORI R.CE. 87516 DATE
EXPIRES 9/30/2021
APPROVED:
CRESTLINE SANITATION DISTRICT DATE

LOCATION MAP

NOT TO SCALE

PROJECT ADDRESS:
24516 LAKE DR
CRESTLINE, CA. 92352

PLANS PREPARED BY:

SUBMITTAL DATE:
JANUARY 2020

Crestline

AND DEWATERING BUILDING IMPROVEMENTS PROJECT NO.
PROJECT MANAGER: P. GIORI S
O BY: P. GIORI 605 Third Street Encinitas, CA 92024 24516 Lake Drive, (P.O. Box 3395
EiiS:EBY. A N HUNITER 760 942.5147 Fax 760.632.01 64 Crestine, Ca::\f::rrfia 9232;3395) TITLE SHEET, LOCATION MAP
: : 909.338.1751 Fax 909.338.5306
REV DESCRIPTION ENGR | DATE | APPD | DATE CHECKED BY: N. HARPER ax AND VICIN!TY MAP —— 1 0F1 4‘5'

Sanitation District

DUDEK

CRESTLINE SANITATION DISTRICT
HUSTON CREEK WWTP PRIMARY CLARIFIER

G-1




1/17/2020 11:10 AM

3
N

P: \101.Engineering\Crestline SD\11652 — Huston Creek Dewotering Bidg\06.CAD\11652 SHO6 G-6

] CPED
P L — M T
m D) 7 F @)
’ M| J_LD]]L £ 1 ol S N
INFLUENT SEWER FW[/// 1 '
& r CLARIFIER #1 ‘_(‘ PS ) f | l I |
] z KB~ L — It | |
PRIMARY i
PARSHALL P |
INFLUENT FLUME S—UHERBQK SPLITTER ™. SLUDGE PRIMARY EFFLUENT TRICKLING
S;JER{\II((I:;:JORI\& BOX [Q TANK FILTERS PRIMARY
S T " (DOSING TANK) SLUDGE
| ————
GRIT .
CHAMBER
il
PRIMARY POLYMER
CLARIFIER g2 PS FEED PUMPS
CLARIFIER 2 § 4 m EEED PUMPS
PRIMARY r_—[bq—
SLUDGE - Loy [F=05] (POLY)
GRAVITY —
!—‘"!-
N THICKENER i 7 L_—I—_L_I“ POLYMER
L | | SToRAGE
| e R i ! | —
PRIMARY | (PE) 1 \ - ,
- SLuDGE 3‘ ’ : i e ey (il ™ TR
M | Aemielt
PRIMARY J R B | oD |P-06
SLUDGE ’\Q_} e - (FUTURE)
E L
| ‘ CAKE
SEPT g . ! HDL%II-rl\-IJgGWI::ANK Q0 Q CONVEYOR
I\ - | A AAAAAAAPAAA—®)
i a L) L)
. % | s VAVAY] D) B
I : T SLUDGE =T - O
! i [P=02] l
*‘k ! (18 ) S HOLDING i | L )
x S TANK | I - i
= i
] £X SOLIDS e e B ey ﬂr_-__\
DEWATERING e
! P=03] _OQ0 oo
- | (FUTURE) TO DISPOSAL
THICKENED SLUDGE
EEED PUMPS
e
- =
SEPTAGE ] 0
 sEPTAgE
SUMP
D) <
PROCESS FLOW SUMMARY TABLE @ .
(5 MGD CAPACITY) O HEADWORKS
EILTRATE
PROCESS PUMP
ABBREVIATION |DESCRIPTION CONCENTRATION AVERAGE FLOW INSTANTANEQUS FLOW PRESSURE NOTES
INF INFLUENT WASTEWATER 260 MG/LTSS 0.7 MGD 1389 GPM GRAVITY PSI INFLUENT SEWER
Pl PRIMARY INFLUENT 260 MG/LTSS 0.7 MGD 1389 GPM GRAVITY PSI HEADWORKS TO PRIMARY CLARIFIERS
PE PRIMARY EFFLUENT 60 MG/L TSS 0.7 MGD 1389 GPM GRAVITY PSI PRIMARY CLARIFIERS TO TRICKLING FILTERS
PS PRIMARY SLUDGE 2 %Ds 9,000 GPD TBD GPM TBD PSI PRIMARY CLARIFIERS TO GRAVITY THICKENER
sC SCUM TBD %DS - GPD TBD GPM GRAVITY PSI PRIMARY CLARIFIERS TO GRAVITY THICKENER
TFS TRICKLING FILTER SLUDGE 0.3 %DS 7BD GPD T8D GPM 78D PSI SECONDARY CLARIFIERS TO GRAVITY THICKENER
SEPT SEPTAGE TBD %DS - GPD TBD GPM 78D PSI SEPTAGE RECEIVING TO GRAVITY THICKENER
S THICKENED SLUDGE 3 %D5 38,400 GAL/WK 15-25 GPM 78D PSI GT TO SLUDGE HOLDING TANK TO DEWATERING
DSC DEWATERED SLUDGE CAKE 25-35 %DS 13,300 DRY-LBS/WK 833 DRY-LBS/HR N/A CONVEYOR TO LOADING TRUCK
NPOLY NEAT EMULSION POLYMER 40 % ACTIVE 45 GAL/WK 2.6 GPH TBD PsI POLYMER STORAGE TO POLYMER SYSTEM
w POTABLE WATER : - GALWK 18 GPM 78D PSI POTABLE WATER
POLY MADE-DOWN POLYMER 0.0025 Ib/Ib — GAL/WK 18 GPM TBD PSi POLYMER SYSTEM TO SCREW PRESS FEED LINE 60% PROGRESS SET
wWw WASH WATER - - GPD 135 GPM 75 Psi SCREW PRESS WASHWATER
A AR - Y 12 5CFM 87 Ps SCREW PRESS NOT FOR CONSTRUCTION
DR DRAINAGE 650 MG/L TSS | 87,000 GAL/WK 150 GPM TBD PSI DRAINAGE RETURN TO HEADWORKS
PROGRESS:
60% SUBMITTAL PLANS PREPARED BY: . CRESTLINE SANITATION DISTRICT
SUBMITTAL DATE: Crestline G—6
JANUARY 2020 Sanitation Distr: HUSTON CREEK WWTP PRIMARY CLARIFIER
anitation District PROJECT NO.
PROJECT MANAGER: P. GIORI D U D E K AND DEWATERING BUILDING IMPROVEMENTS
DESIGNED BY: P. GIORI 605 Third Street Encinitas, CA 92024 24516 Lake Drive, (P.O. Box 3395) 11652
760.942.5147 Fax 760.632.0164 Crestline, California 92325-3395
DRAWN BY: N. HUNTER
REV DESCRIPTION ENGR| DATE | APPD | DATE N ooy gy N. HARPER PORIBITSI Fax 9093365306 PROCESS FLOW DIAGRAM owe. no._6 o145




1/17/2020 12:25 PM

P:\101.Engineering\Crestline SD\11652 — Huston Creek Dewotering Bidg\06.CAD\11652 SH17 C-1

EX EMERGENCY
STORAGE TANK

i
- /I {
- e i y
P s 4 ol d #
" p / v
A // CONTRACTOR g ;
" o / STAGING AREA P
/K< A
e TR £ 7 o 'I
/ P \%\( A
- g ‘\/;/,— s
'?’ Ex \
SECONDARY |,
| CLARIFIER
N 7
NEW DEWATERING b, T e
BUILDING R ’ .
EX RECURCLATION ¢
PUMP ROOM o
A ;
THICKENER ¢, TRICKUNG FILTER +'f .
EX SLUDGE é e
DEWATERING e S
EUIEDING EX PRIMARY by _
CLARIFIERS ff o i
o ¢ \
NEW PRIMARY P
CLARIFIER : il

EX SLUDGE
PUMP
STATION,

-t

S GRAPHIC SCALE
. . .

P ” 60% PROGRESS SET
PLAN \ —— NOT FOR CONSTRUCTION
_ SCALE: 1°=30"
PROCRESS: 60% SUBMITTAL PLANS PREPARED BY: | Eadtars S
SUBT A DT T <. Crestline CRESTLINE SANITATION DISTRICT
AR 85 fLal) Qo T HUSTON CREEK WWTP PRIMARY CLARIFIER C-1
roste wencn 5 oo DUDEK % +—=, Sanitation District AND DEWATERING BUILDING IMPROVEMENTS PROCT NO.
DESIGNED BY: P. GIORI 602 Third Swem: Epciicw EA S04 | L% t,_i't_. 24516 Lake Drive, (P.O. Box 3395) 11652
. ; .942. ax 760.632. oanitabl Crestline, California -
e o e o DR e CONTRAGTOR STAGING ‘AREA e 1017 145
. NO. 1L/ oFl T




1/27/2020 3:20 PM

C: \MBN GROUP\PROJECTS\1904~Crestline Huston Creek\Design\Drowings\11652 X-ARCH-PLANS SET

Bl

0"

36"-10"

GH——
O

KEY NOTES:

(1) CONCRETE WALL —SEE STRUCTURAL DRAWINGS—TYP.

© :
53'-10"
27'-0"
’::' :ﬁ_
|
'_T, n:r-'u
1
| ~0G
|
™S
1
1
_ | 2
; ;7‘ I 8 e etz 2 . ! A-5
:j_ﬁf:l e et o ]l
|
1
a | =
| Le]
1Y J /®
NS T T
A 4 ]
c
105 Qo2 z
STORAGE

el

SCALE: /4" = 1'-0

(2) POWER OPERATED OVERHEAD COILING DOOR— TYP.

(® STAIR WITH RAILING ON BCTH SIDES, SEE STRUCTURAL DRAWINGS— TYP.

EMERGENCY SHOWER /EYEWASH—TYP,
(@) SINK, SEE PLUMBING PLAN

RETAINING WALL, SEE STRUCTURAL DRAWINGS

SURFACE MOUNTED FIRE EXTINGUISHER
IN CABINET-TYP.

(19 HOSE BIB AND HOSE RACK, SEE
MECHANICAL DRAWINGS-TYP.

GRAPHIC SCALE
0 4 8

2

=

SCALE: 1/4"=1"-0"
(4) EQUIPMENT SEE MECHANICAL DRAWINGS FOR LAYOUT— TYP. (1) SLUDGE HOLDING TANK, SEE STRUCTURAL DRAWINGS LADDER. SEE STRUCTURAL DRAWINGS
(8) CONCRETE FILLED METAL BOLLARD- TYP. (2) TRENCH, SEE MECHANICAL/ STRUCTURAL (7)) MECHANICAL UNIT, SEE MECHANICAL DRAWINGS
(6) 3-0 X 7-'0" HOLLOW METAL DOOR ON METAL FRAME— TYP. DR OTOERT WeLE WiH CONERETE CURB AND GRATE, PRELIMINARY DESIGN
(@) 6-0 X 7-0" PAIR HOLLOW METAL DOOR ON METAL FRAME- TYP. SEEMEERANEALS SARUGTURAL. DRAMNES NOT FOR CONSTRUCTION
PROGRESS:
60% SUMBITT. i
T —— I FILANS EREFARED:By: Crestline CRESTLINE SANITATION DISTRICT A-1
JAN 2020 MBN Satlog s Dictri HUSTON CREEK WWTP PRIMARY CLARIFIER ¥
PROJECT MANAGER: P. GIORI GROUP anitation District AND DEWATERING BUILDING IMPROVEMENTS PROJECT NO.
DESIGNED 8Y: M. NGUYEN il 24516 Lake Drive, (P.O. Box 3395) 11652
ORAWS BY. A RODRGUEZ S e s DEUAIERING BUILDING
REV DESCRIPTION ENGR [ DATE | APPD [ DATE CHECKED BY: M. NGUYEN -2, Colt Rt LOWER LEVEL FLOOR PLAN 2
DWG. NO._80F1i5




1/27/2020 3:20 PM

C:\MBN GROUP\PROJECTS\1904—Crestline Huston Creek\Design\Drowings\11652 X—ARCH-PLANS SET

53'-10"

36'-10"

14'-6"

FEC]

8

GH——
O

Sy =

KEY NOTES:

(1) CONCRETE WALL —SEE STRUCTURAL DRAWINGS—TYP.
(2) POWER OPERATED OVERHEAD COILING DOOR— TYP.

(3) STAIR WITH RAILING BOTH SIDE TO STORAGE ABOVE, SEE
STRUCTURAL DRAWINGS

(%) EQUIPMENT SEE MECHANICAL DRAWINGS— TYP.
(&) noT usED

(8) 3-0 X 7'-0" HOLLOW METAL DOOR ON METAL FRAME— TYP,

UPPER LEVEL FLOOR PLAN

e/

3-5/8" METAL STUD WALL WITH GYPSUM BOARD EA.
SIDE. PROVIDE W.R. BOARD @ TOILET SIDE— TYP,

(9) CABINET- TYP.

5" METAL FURRING CHANNEL WITH W.R. BOARD
ON THE TOILET SIDE.

(D ToiLET

(2 SOLID SURFACE COUNTERTOP WITH INTEGRAL SINK
(1) CONVEYOR ABOVE, SEE MECHANICAL DRAWING— TYP.

SCALE: 1/4" =

1'-0

@ CURB, SEE CIVIL DRAWING

SLUDGE HOLDING TANK, SEE STRUCTURAL ORAWING
(7) EMERGENCY SHOWER /EYEWASH- TYP.,

SURFACE MOUNTED FIRE EXTINGUISHER IN CABINET-TYP,

HOSE BIB AND HOSE RACK, SEE MECHANICAL DRAWINGS—TYP.

@0 AR TANK, SEE MECHANICAL DRAWINGS—TYP,

@ HAND DRYER

G STAIR WITH RAILING DOWN TO PUMP ROOM,
SEE STRUCTURAL DRAWINGS

€3 ELECTRICAL EQUIPMENT, SEE ELECTRICAL DRAWINGS

€3 6'-0 X 7'-0" PAIR HOLLOW METAL DOOR
ON METAL FRAME— TYP.

GRAPHIC SCALE

1] 2 4 B

SCALE: 1/4"=1"-0Q"

PRELIMINARY DESIGN
(7) 42" HIGH GUARD RAILING AT EDGE OF OPENING— TYP. RETAINING WALL, SEE STRUCTURAL DRAWING (@) COMPRESSOR, SEE MECHANICAL DRAWINGS-TYP, NOT FOR CONSTRUCTION
S5:

I, - i PLANS PREPARED BY: Crestline CRESTLINE SANITATION DISTRICT A-2
2020 MBN e £ HUSTON CREEK WWTP PRIMARY CLARIFIER -

A Sanitation District AND DEWATERING BUILDING IMPROVEMENTS PROECT NO.

DESIGNED BY: M. NGUYEN 24516 Lake Drive, (P.O. Box 3395) 11652

CRAWN BY: A, RODRGUEZ S s L HATERING SUIDLNG

REV DESCRIPTION ENGR | DATE | APPD | DATER e oD BY: M. NGUYEN : X - UPPER LE VEL FLOOR PLAN . NO.;QOF‘ILS“




1/27/2020 3:20 PM

C:\MBN GROUP\PROJECTS\1904—Crestline Husten Creek\Design\Drawings\11652 X—ARCH-PLANS SET

i
-2

N

M

-~

EXTERIOR ELEVATION- NORTH

R

SCALE: 1/8" = 1-0

e

¥

EXTERIOR ELEVATION- EAST

SCALE: 1/8" = 1'-0

ooy
K ;

EXTERIOR ELEVATION- SOUTH

o
/N

15°-Q" s
B

EXTERIOR ELEVATION- WEST /2

SCALE: 1/8" = 1'-0 Wz SCALE: 1/8" = 1'-0 w;

KEY NOTES:

(1) STANDING SEAM METAL ROOFING— TYP. (7) ROOF DRAIN- TYP. (9 RETAINING WALL, SEE STRUCTURAL DRAWING

(2) CONCRETE WALL SMOOTH FINISHED —SEE STRUCT. DWGS—TYP. ROOF GUTTER- TYP. CONCRETE FILLED METAL BOLLARD— TYP.

(3 2" X 1/4" DEEP CONCRETE REVEAL—TYP. (9) POWER OPERATED OVERHEAD COILING DOCR- TYP. (9 FINISH PAVING BEYOND

(%) 5'-0" HIGH CORRUGATED CONCRETE ® BASE—TYP. RAILING- SEE STRUCTURAL DRAWINGS CONC. SPLASH PAD @ EA. DOWNSPOUT— TYP.

() EXISTING STRUCTURE TO REMAIN (D 3-0 X 7'0” HOLLOW METAL DOOR ON METAL FRAME— TYP. PRELIMINARY DESIGN

(6) CONVEYOR, SEE MECHANICAL DRAWINGS (2) ACCESS LADDER, SEE STRUCTURAL DRAWINGS NOT FOR CONSTRUCTION

0G! S:
Sae NI PLANS PREPARED BY: Crestl; CRESTLINE SANITATION DISTRICT
SUBMITTAL DATEJaw 2020 MBN Sun LEs 18? _ HUSTON CREEK WWTP PRIMARY CLARIFIER A-6
anitation Distric PROJECT NO.
S e t AND DEWATERING BUILDING IMPROVEMENTS e
DESIGNED BY: M. NGUYEN £ 24516 Lake Drive, (P.O. Box 3395)
o ov . s S DEWATERING BUILDING
REV DESCRIPTION ENGR | DATE | APPD | DATE CHECKED BY: M. NGUYEN o ax 709338, EXTEREOR ELEVA TIONS - NO_33 0F‘| 45




